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1. BE &L #5R Sample Description
FE i 24 PR A 78 A B 1 FL RS Giv-BAT8.2
Sample Name Rechargeable Li-ion Battery Model Name '
IS5 5 BRINT 28 53k A7 BR A 7]
Testing laboratory | Attestation of Global Compliance (Shenzhen) Co., Ltd.
Sl DRI 5 22 ARG AT TE AN P4 X B PR IR = Tl 55 19 #REE—. — )2
T Hh S ; . . . .
Testing Address 1, 2/F, Building 1.9, \.Junfeng Industrial Park, Chongqlng Road, Heping Community, Fuhai
Street, Bao'an District, Shenzhen, Guangdong, China.
%%%@ JMHING POWER LTD
Applicant
ZEHL Ak UNIT 5 TOWER HOUSE LANE INDUSTRIAL ESTATE, TOWER HOUSE LANE, HEDON
Applicant Address | ROAD, HULL, HU12 8EE, UK
A7 EL Y2 TR IR 7]
Manufacturer Shenzhen GivEnergy Technology Co Ltd
L AL YN 5 52K R K 225 2 4 B
Address 4th Floor 225th Building Xiang Shan Blv Bao An Shen Zhen Guang Dong China
SRR e e A A R A
Cell JiangXi Star Energy Technology Co., Ltd
Hi& fifiie /- H
Use Energy storage household use
FH Vi 2R A 78 F AR Lt 2 H 7 16S1P
Battery Type Rechargeable Li Battery Composing Mode
B R B HIUE 75 &
Nominal Voltage dF Rated Capacity 160AQ
FLI JEAR BRSPS
Watt-hour B192Wh Form Almost Cuboid
7 ER A .
Limited Charge 57.2V HL 46.4V
Cut-off Voltage
Voltage
; ROK 25 70 FL LU
?hEaEr@e{fEurrent 60A Max. Continuous 60A
9 Charge Current
Max. Contlnuous 80A 8A
) End Charge Current
Discharge Current
CEPNITRS) CEPUS S -y
Cell Model S50 SO ol Cell Rated Capacity 1607
VAR ELN L] S8 RN [A]
Client Date $020-06.10 Completing Date 2020-06-30
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2. iR FruE Standard

COkE T 50 T f 6 ot i i A W P — 130 A bR E 0D (ST/SG/AC.10/11/Rev.6/Amend.1)
<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>
(Sixth revised edition Amend 1)

3. MR B & 4518 Test ltem And Conclusion

STl MAAE i D 5 IR
JRITTH Item AN #5 1% Conclusion
1 BE B Altitude simulation @il Pass
I E 5 Thermal test iHit Pass
$:3) Vibration 222 @it Pass
it Shock i#id Pass
YR 4E % External Short Circuit i#id Pass
FF I Crush 23~27 il Pass
X3~X7
it i 78 #Overcharge 28~29 iHIT Pass
X8~X9
S| B Forced discharge A1 i Pass
X10~X19
ERRE S (B E LT B s i B—R e AAs i Tt ) (ST/SG/AC.10/11/Rev.6/Amend.1), 38.3 &=

U
The submitted samples were complied with <United Nations Recommendations on the Transport of
Dangerous Goods: Manual of Tests and Criteria>(Sixth revised edition Amend 1), sub-section 38.3.

K 151T10 5% Report Revise Record:

AT BBIRE 2Rk B ARk w#HE
Report Version Revise Time Issued Date Valid Version Notes
% 4T
V1.0 / Jun. 30, 2020 A HUBAT
Valid Initial release

S F R ek, | BER |, AR

omplia
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iR K 1% 99 Description of the sample

Z1~22, SEAN 2B Fe TR A e e T HUIR S B LR

27 Batteries at first cycle in fully charged states;

X1~X2, 25K 78 LR A B 4 RS 58 4 T RUIRAS Y R

X3~XT Batteriesl after 25 cycles ending in fully charged states;

B¢ ¢ SRR S LR 55 76 R 25 LS AR 5 0% H 5
Cells at first cycle at 50% of the design rated capacity;

XeX9 95253 B A HLH B W5 76 HUDRAS A 2 R (150% B e 5
The 25th cycle of charging and discharging 50% of the battery cell in rated
capacity state;

Z10~219

S AN FE LA 2 A ORUIR AR B LS 5

Cells at first cycle in fully discharged states;
X10~X19 5552550 7 H R P I TR U 56 A IR A 1 H e

Cells after 25 cycles ending in fully discharge states.
AT REHIRIG I LA 2 Test case verdicts:
— ELRANE F AR i Test case does not apply to the test object N/A(Not applicable)
—IRIE 45 FAF A EoR Test item does meet the requirement P(ass)

— I 45 R ARF A E R Test item does not meet the requirement  F(ail)

omplian
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S EF Sample Photos Product Name: Rechargeable Li-ion Battery|

Nominal Voltage: 51.2Vd.c.
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4] PR MiALE R Hse
Clause Requirements Result Verdict
38341 | MBI RESM da P

Test 1: Altitude simulation See Table 1
TS FEL Yt R B i 2E R R AN KT 11 . 6kpafIR IR oh2045°CHY | TBidls, ofk P

FH T TN o TR,
Test cells and batteries shall be stored at a pressure of 11.6kPa BT K

or less for at least six hour at ambient temperature (20+5C) No Igakage, no
SR A AR . LT . BRAMTEK, | oo

I H ARSI Fth B FE i 41 7558 J5 1T % AN /N T AR 3 T IX — no rupture ar,]d

50 AT L 90% . A7 5% L e H) ZE SR AN & H T 58 2 TB0R RS I B | no fire.

AT .
Cells and batteries meet this requirement if there is no leakage,

no venting, no disassemble, no rupture and no fire and if the open

circuit voltage of each test cell or battery after testing is not less

than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and

batteries at fully discharged states.

Wik 2: EERR M3 2

3p3.4.2 Test 2: Thermal test See Table 2 :

PRI6 F A B 2 S R RIS IR S T 72 C22 CIZ M R E D | BB, Ltk P

6/NE, B ARSI S5 T-40°C 2 C &4 T AR AR D6/ . o TR,

PSR SR L R 22 1) B K TR ] R 30704t . AR R kAT, | BRI K.

FLTER0IK,  HEE A P A7 1k 56 FEL Y A RV 4 A P45 T No leakage, no

(20C5°C) FAEMRA/NG o X T AA b A i, 8% T4y | venting, no

SRYIR O 12 DR 12/ | 2 figed
Test cells and batteries are to be stored for at least six hours at | o fire.

a test temperature equal to 72+2°C, followed by storage for at least

six hours at a test temperature equal to —40+2°C. The maximum

time interval between test temperature extremes is 30 minutes. This

procedure is to be repeated until 10 total cycles are complete, after

which all test cells and batteries are to be stored for 24 hours at

ambient temperature (20 £ 5°C). For large cells and batteries the

duration of exposure to the test temperature extremes should be at

least 12 hours.
SR BEMA TR, THFR. TR, TR IcE K,

I B A AN 50 i v B e T A AR 56 S T FE R AN N T AR AT X —

BRI AT AL ERI90% . A 5% B s ) ZE SR AN E H T 58 2 i B AR A 56

MR L CEREE
Cells and batteries meet this requirement if there is no leakage,

no venting, no disassemble, no rupture and no fire and if the open

circuit voltage of each test cell or battery after testing is not less

than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and

batteries at fully discharged states.
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WiR3: HRsh W% 3
3.4, P
38.3.4.3 Test 3: Vibration See Table 3
H AT R A K [ TRV &, ARG I, JRaedE | TEls, THE P

M SEM AL R . IRFNDLRIESRWIY, SECRMERLE 7 #f2Mm | o, B
200 A2z 18], FEEIB)7 #i2%, BN 15 8. X —IRFI RGN | BEATGE K.
=T R L I 2T AL R DT R LR AT 12 9, 3O | No leakage, no
3 /NI o e —ANIRBN 17 A2 20 S T T L venting. ng

Cells and batteries are firmly secured to the platform of the gf?j;teur?: Iaer,]d
vibration machine without distorting the cells in such a mannerasto | e

faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated
12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

PEXTEASIR T, S EA R 12 T3 d Al b (b
AUNRI R ), AR 12 T30 LRI Rt CRAY st A P
K.

The logarithmic frequency sweep shall differ for cells and
batteries with a gross mass of not more than 12 kg (cells and small
batteries), and for batteries with a gross mass of more than 12 kg
(large batteries).

XFEIBA N B A . AN 7 R ZZ AR, CREF 1gn FRIBRORINIH B,
ERPFRIEF] 18 Hidk. RIERARIEIRIFAE 0.8 2K (B hif2 1.6 =
KD, IR BB R INE B B 8gn (FRFEZ) N 50 #1228 o
H B K B2 CRIFAE 8gn ELBISNZIG N F] 200 2%

For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200 Hz.

PR . A7 BRZETTAG, OR4F 1gn BB INIEE, B2
RIBF 18 ML . R IRIEIRIFIE 0.8 2K Cafwts 1.6 =KD
FEIG AR B B KN EIA R 29, (SRR L1RN 25 #i2%) « Kk
s R FFAE 290 ELRIRZ G IN3] 200 ##2% .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25 Hz). A
peak acceleration of 2g, is then maintained until the frequency is
increased to 200 Hz.

ED R LR R AR v SRR o S TR N e o AN . NN ot
AT K, AR i i Bl sV LA 28 = A B 22 25 A b
(IR 5 7 RIS ) T 6 FE AN N T AEREAT IX — 12U /i R 0
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BRI 7R 22 32 B RN B2 150gn A1 ik 5 S5 I (] 62240 1) 2 1 5%

Bemtadio BT ORI L 5 22 S B KNI 2 50gn MK 1 K B2 (8] 11 2240

2 IE5Z bt

Each cell shall be subjected to a half-sine shock of peak
acceleration of 1509, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 50g, and pulse duration of 11 milliseconds.

AR LU L AR A7 P b 2L 11 S5 B 1T 52 2 VA 3 5 P < I 5
dre T N A R ke R SR (] I G Z2 AP, R KR L ZH A K
MRS RO 80, R A2 300 Tk 5 22 N AR s
B

4] PR MiALER Hse
Clause Requirements Result Verdict
90%. A oK L s () EE SR AN T 78 4 A IR AS 1 12U 56 Fe v R RS 2H
Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
Wik4: W3 4
©8.3.4% Test 4: Shock See Table 4 B
BRI e e R RS R B b, SRS | RS, A P
ARG F L ZH ) A 2 T o TCRRE,
Test cells and batteries shall be secured to the testing machine BERANTCAE K o
by means of a rigid mount which will support all mounting surfaces No leakage, no
of each test battery. venting, no
disassemble,

no rupture and
no fire.

Lt RN N i Jik b 2 [R)
Battery Minimum peak acceleration Pulse duration
150gn B2 2045 R HEVME
. 150gn or result of formula
/NEL R o
Small Acceleration (gn) 100850 6?15/
. cceleration (gn)= "
batteries mass
whichever is smaller
50gn BLA A R HB/ME
) 50gn or result of formula
KT ety o
MER
Large , _ | 3000 11
batteries Acceleration (gn)= " ms
mass
whichever is smaller
* R T 70154 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas below are provided to
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calculate the appropriate minimum peak accelerations.

B IR EL R A T =B E LR IET T MEZ =
wrpshs, BEEERTIAAERZ =R, BILE 218kt

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each
of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

FORBMMAM R MA TR THFR TR BRI K,
I HAEAN 50 F b 5 Fl Y 2H AR R J5 T L R AN /N T AR AT 1K —
5 AT L 90% . A 5% i He ) B SR ANid H T 58 2 TEOR AR AS ()6
AT .

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

Wik 5: 4l AR5
SR Test 5: External Short Circuit See Table 5 3
R S VLA R I— BON ], DLESAN R R R | e, ik P

BEI R 1 5T+ACIIERE . NP [ B T B b BRI A 1 MR | R, TElEK .
Beit, IFRGEATIPMEAILR . AUREHIP SRR AT, HF A | No

AN Lt 4 5 /A 57+4°C (FREE N AEIL 6 /N, X TR U ey | disassemble
AR L4 55/0 75 5744 CIOERYE T AERL 12 /N . S35 dibsieniy | MO fuPture and
HAE 5T+4CIH ST, NS — MM BRAE N T 0.1 KRB )KL EE '
&

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This period
of time depends on the size and design of the cell or battery and
should be assessed and documented. If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+4°C shall be subjected to one short
circuit condition with a total external resistance of less than 0.1
ohm.

TX — 3 SR R IV AE LD B PR T 2H 1) AR SR 2 [B] B 5744 °C J5 4k B
B AN, BOMTORA I A A IR R R T — K THR
HORFHR T ZAE . S ANA 20 R 2 /D PE S IR B gk AT

This short circuit condition is continued for at least one hour after
the cell or battery external case temperature has returned to 57 +
4 °C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and
remains below that value.The short circuit and cooling down phases
shall be conducted at least at ambient temperature.
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BRI AL I AP ST fE AN S 170°C,  IF HAR RS I AR Hh A
RIJE 6 /DN TTMER, TR, LK.

Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble,
no rupture and no fire within six hours of this test.

M 6: FWE/HE W% 6

38.3.4.6 P
Test 6: Impact / Crush See Table 6
B CEHTEERTET 18 Z KB i) N/A N/A
Impact (applicable to cylindrical cells not less than 18mm in
diameter)

BURE Rt BT R e T DG B0 SR T B, — AR 316 TUAEEAN
BB L, HEE R 15.8 Z2K+0.1 =K, KEE/D 6 H
K, BRI KRR, M oFHKE. 591 Tw+0.1 T
(1) B AN 6142.5 JBK /5y Ak Bk V& BN AR S AL, — AN L
BT PERIN L ) ¥ A B A B ) /) ) BB B T I DA ) . B
MIEBEE M T 5 SR N 5K SR T 2 90 % T .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz=0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample.
A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm
at the intersection of the bar and sample in a controlled manner
using a near friction less, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

P ARe, NN S E R AT IF 5 BB R O )
HAE 15.8+0.1 KT RENAMEE., AR T—K#
o

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis
of the 15.8mm+0.1mm diameter curved surface lying across the
centre of the test samples. Each sample is to be subjected to only a
single impact.

BRI AL I AP SR fE A S 170°C,  IF HAR RS I AR A
IS5 6 N A TSR, TokE K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

BB GERITHAER . ek, BTARibfEfhT 18k | LI L0 P
(1 [ A3 T H i) . ToiE K o
. . i i o)
Crush (applicable to prismatic, pouch, coin/button cells and disassemble |

cylindrical cells less than 18mm in diameter) o rupture b
W L B T R TBCE IS~ TR TR B I, BF R 0 BRI IR, =
TOPT qr]
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Clause Requirements Result Verdict

TEEE— N fih o5 b SR BE R 2 N1 B KPS . BFIE RS T, EEIH
WA =Rz —:
(a) BN /&L 213 T 4:40.78 T4
(b) FLIBA N B 10024K; 8.
(c) FLIAR T IK SR 4R 5 L 150% 4 LA L
A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of

approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

— HIRBEKE /. R TR 100 28 £, siibh AR 2D
KRR 50%, BP T fERRIE 1.

Once the maximum pressure has been obtained, the voltage

drops by 100mV or more, or the cell is deformed by at least 50% of
its original thickness, the pressure shall be released.

AT T B AR 2 P b 87 AN B 8 ) — T e s o L 10/ 70 T Rt 82 MG
PR R o[BI R s 2N 55 G 2 P 7 T i

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

BN L T R R A BRI G . BRE NAR SIS 6
/NI o TR0 I A8 FH 22 R R A I A 56 B RV BT 1 R T EAT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

SR A AN B i 2 AR SRR A I 170°C, I HAE RIS FE &
B J5 6/ N TG AR, oK.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

W 7. WA N7
38.3.4.7 Test 7: Overcharge See Table 7 B
75 Hh 7000 A 8 T P B AR e M MR T A . AT
EE_X‘/J\ EEEQD—F
(@) 3 P LA 7 F LR R TSR, R0 1) 55/ HL TR 7 e Ko ik, T
Pt 2HL 55t A7 PR PR I 455 BR 22 R 76 2 1P 1 N ﬁﬁég&b P
(b) I RTEE LI 5 R KT 180K, RIS BN RN | oo oog >

KFEH R 1215 .
W6 BRI SRR L N AT, BEAT IR I () By 24 /N
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Clause Requirements Result Verdict

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows:

(a) When the manufacturer’'s recommended charge voltage is
not more than 18V, the minimum voltage of the test shall be the
lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer’'s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration
of the test shall be 24 hours.

BR 78 H A A R IS I FE R ARG 5 7 RN TR, B K.
Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after

the test.
MWK 8: FRHIHH W% 8
geia.8 Test 8: Forced discharge See Table 8 P
ARSI AER SR 5 12V B IR BT e, E | B, Tk P
I P YR TPCTE AT A PR S5 T 136 P 4 1) S K0P IR AR A R R AR | K
EEO No
Each cell shall be forced discharged at ambient temperature | disassemble
and no fire.

by connecting it in series with a 12V D.C. power supply at an
initial current equal to the maximum discharge current specified
by the manufacturer.

T 2 R/ INFIBRURE (5 1 R BEL S s S5 F vl AR BB, A 4 e
PR AL o RS FELTBBEAT SR AR, RN TA) /NI S5 T-JH
WUE 2 BB LIRS R (2855 .

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by
the initial test current (in ampere).

R R a7 L A AR IR I AR TP RS S 7 RN O A, TG
Ko
Primary or rechargeable cells meet this requirement if there is no

disassemble and no fire during the test and within seven days after
the test.
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6. MRLYE Test Data

15 %5 Report No.:

1 e FE AR P
Table 1 Altitude simulation
g JFi & Mass (kg) H /% Voltage (V) ALBE, Ji‘EIIEEL,
) FIEIIJ e 5 45 figfAs, ﬁﬁ%‘t%nﬁk
95 s N M st w8 Volt Whether leakage,
Sample HURF T WA S ass MAET | MWl)E ottage venting,
No. Pre-test | After test | 1055 (%) | Pre-test | After test | 1088 (%) disassemble,
rupture, fire (Y/N)
Z1 72.36 72.36 0.000 56.10 56.09 0.02 N
Z2 72.28 72.28 0.000 56.08 56.08 0.00 N
X1 72.31 72.31 0.000 56.09 56.09 0.00 N
X2 72.32 72.32 0.000 56.10 56.10 0.00 N
*x2 TR 5 P
Table 2 Thermal test
. JFi & Mass (kg) 1% Voltage (V) ALBE, Ji‘EIIEEL,
i B T | W BRI
95 S, N M At W Volt Whether leakage,
No. Pre-test | After test | 1058 (%) | Pre-test | After test | 108S (%) disassemble,
rupture, fire (Y/N)
Z1 72.36 72.35 0.000 56.09 55.83 0.46
Z2 72.28 72.28 0.000 56.08 55.84 0.43 N
X1 72.31 72.31 0.000 56.09 55.83 0.46 N
X2 72.32 72.32 0.000 56.10 55.84 0.46 N
%3 PRz p
Table 3 Vibration
Jii & Mass (kg) HiJE Voltage (V) ALER, H5
1 J
G P oS4 filA, RS K
FE S 5 ald o M WL Vol Whether leakage,
Sample No. ‘{I)_I\Hlfﬁ ] ﬂ“lﬁ)ﬁ aSOS ‘()ﬂﬂﬁt Al ‘()ﬂﬂﬁt)ﬁ 0 tage Venting,
Pre-test | Aftertest | 1055 (%) | Pre-test | After test | 0SS (%) disassemble,
rupture, fire (Y/N)
Z1 72.35 72.35 0.000 55.83 55.83 0.00 N
Z2 72.28 72.28 0.000 55.84 55.83 0.02 N
X1 72.31 72.31 0.000 55.83 55.83 0.00 N
X2 72.32 72.32 0.000 55.84 55.84 0.00 N
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Tji: 4 i Shock P
Jii & Mass (kg) /5 Voltage (V) LB, #<, @
R s amsg | BRAEX
Sample WERET | msRE | 7 Mass | iR en W5 | voltage Whet\t‘;:t:ﬁgkage=
No. Pre-test | After test | 1088 (%) | Pre-test ,gtsetr loss (%) disassemble.
rupture, fire (Y/N)
Z1 72.35 72.35 0.000 55.83 55.82 0.02 N
z2 72.28 72.28 0.000 55.83 55.83 0.00 N
X1 72.31 72.31 0.000 55.83 55.83 0.00 N
X2 72.32 72.32 0.000 55.84 55.84 0.00 N
%5 S B
Table 5 External short circuit
FE 5 B et Ao, B, kK
Sample No. Peak temperature ("C) Whether disassemble, rupture, fire (Y/N)
Z1 58.4 N
Z2 58.6 N
X1 58.1 N
X2 58.8 N
Tjﬁls 5 FF % Crush P
ERE RS B e AR, ok
Sample No. Peak temperature (°C) Whether disassembile, fire (Y/N)
Z3 234 N
Z4 23.1 N
z5 23.2 N
Z6 23.5 N
z7 23.1 N
X3 23.2 N
X4 23.0 N
X5 23.2 N
X6 22.9 N
X7 23.3 N
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&7 L 3
Table 7 Overcharge
TR EEP W U

Sample No. Whether disassemble, fire (Y/N)
Z8 N

Z9 N

X8 N

X9 N

*8 Etalh &l
Table 8 Forced discharge
FE a5 AR, &K
Sample No. Whether disassemble, fire (Y/N)
Z10 N

Z11
212
Z13
Z14
Z15
216
217
218
Z19
X10
X11
X12
X13
X14
X15
X16
X17
X18

X19

2| Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2
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7. Vif2& Procedure Photo Y5 o 4H
Marking

s #
Pretreatment

l

15 %5 Report No.:

AGC09609200503UA03
1700191

21~22 23~Z7 Z8-79
X1~X2 X3~X7 X8-X9

Z10-219
X10-X19

A\ 4
T BE LA

Altitude simulation

v
TR

Thermal test

PRzl Ik U LE]
Vibration Crush Overcharg

L
5i 1l T

Forced discharge

iy
Shock

A4

SR

External short circuit

)
Kot b2

Analysis
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8. MK &% Test equipment

AGC-RE-E027 LT S FF Electronic Scale

AGC-BT-E093 ¥ 77 Fil % Digital multimeter

AGC-BT-E062~E082 | rif:gE I &4t Battery Testing System

AGC-BT-E015 HARER A Vacuum Tester

AGC-BT-E074 P iR A 56 46 Rapid Temperature Change Tester
AGC-BT-E070 Przhik5: & Vibration test instrument
AGC-RE-E062 k5 & Mechanical shock test instrument
AGC-BT-E139 TR 7Y e 4 5 56H L Battery Short-circuit Tester
AGC-BT-E126 Fi i 45 T 36 41 Battery Crush Tester
AGC-BT-E144 ¥ K414 Data Acquisition Instrument

AGC-BT-E054~E056 | TPR 41 &k 5 B e & HLiE DC power supply

AGC-BT-E143 Bl /7 H A I 2 48 Power Battery Detection System
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Statement

1A ToA 2wl i & FH B AN NS 5 TE R

This report is invalid without the special seal for report of AGC and the signatures of approver.

2 AR VR ORI B TE 2K
This report is invalid if it is blotted out and deleted.

S EFLHAIATIAE KA AW, M FUWRIIRE 2 HiE 15 H N FE AR

If the applicant has any questions about results, shall submit to AGC within 15 days.

4 A AU 20 7 FTIERE 5T

This report is responsible for the sample provided by the client only.

SREARNFVFR], AFET M ARG N
This report shall not be reproduced except in full, or extracted without the written approval of
AGC.

6. 44 it B MR AR N 7 41 8 o R
This report photocopy is invalid without the red chop.

e

***End of report™*
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